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Material | Rebar Chemical Analysis (Percent} Preheat
Grade | Size | ¢ | Mn| P S Si |Cu| C | Ni | Mo | Cb | Vv | CE | Temp."F (C)
ﬁf;" #7 | 039]1.00]0.018|0.037| 021039020013 0038|000 000|056] 2000
ASTM

A706 #7 028 1.18]0.028 | 0.028 | 0.17 | 0.29 | 0.19 | 0.09 | 0.02 | 0.00 | 0.24 | 0.48 50 (10)

Sample mill test report data with calculaced CE numbers and minimum preheat and interpass temperacures from Table 5.2 of AWS D1.4.
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ASTM A615 CHART
FOR REINFORCING STEEL BARS
kich-Poiind Nominal Dimensions
Bar Size Nominal Weight Diameter Cross Sectional Area
Designation Ib./ft.  (kg/m) in. (mm) in? (mm?)
#3 0.376 (.560) 0.375 (9.5) 0.11 (71)
#4 0.668 (.994) 0.500 (12.7) 0.20 (129)
#5 1.043 (1.552) 0.625 (15.9) 0.31 (200)
#6 1.502 (2.235) 0.750 (19.1) 0.44  (284)
#7 2.044 (3.042) 0.875 (22.2) 0.60  (387)
#8 2.670 (3.974) 1.000 (25.4) 0.79 (510)
#9 3.400 (5.060) 1.128 (28.7) 1.00 (645)
#10 4,303 (6.404) 1.270 (32.3) 1.27  (819)
#11 5.313  (7.907) 1.410  (35.8) 1.56  (1006)
#14 7.65 (11.39) 1.693 (43.0) 225 (1452)
L s . 13.60 (20.24) 2.257 (57.3) 4.00 (2581)
ASTM A615M CHART
FOR REINFORCING STEEL BARS
Nominal Dimensions
Metric
Bar Size Nominal Mass Diameter Cross Sectional Comparison To A615
Designation kg/m mm Area mm? Based On Bar Area
10M 0.785 11.3 100 22% < #4
15M 1.570 16.0 200 SAME AS #5
20M 2.355 19.5 300 6% > #6
25M 3.925 25.2 500 2% < #8
30M 5.495 29.9 700 9% > #9
35M 7.850 35.7 1000 1% < #11
45M 11.775 43.7 1500 3% > #14
55M 19.625 56.4 2500 3% < #18
UNIT CONVERSIONS
1 kilogram (kg) = 2.2046 Ib. 1 kilogram/meter (kg/m) = .6719 Ib./ft.
1 millimeter (mm) = .03937 in. 1 metricton = 1000 kg
1 meter (m) = 3.281 ft. - = :1’-2:4-6 Ib. 2
i~ . . 1 megapasca = ewton/mm
1 square millimeter (mm?) = .00155in? - 145.03 psi
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Cugtomer PO | 6-05413 Sales Order # | 35005934 - 3.2
Produet Group | Rebar Product # | 1050852
Grade | AG15 Gr 8Q/ATOE Gr B0 Lot # | 350000784820
Size | #6 Heal # | 3500D07E48
BOL # | BOL-331727 Load # | 2446875
Description ::ibar #619mm AG15 Gr B0AATOE Gr 60 60 0" [720%] 2001-6000 Custormer Bart #
Production Crate | OBAIG204 5 Oty Shipped LES | 63448
Product Counfry . -
Ot Origin Linitad States Qty Shipped EA | 704
Original [tem Oreginal Ikem
Description Number

darck §60ad abowe and 1hat i soisdes those requrements.

Meltng Date: 08042019

ani 4

| heroty cerdty tal the maienal gesorbed herein has been manudsclured in

Melt Country of Origin @ United States

i wilh T el
B

ME T
0002

Cr (%}
017

Ma {*}
0.03

Cu %)
0.25

V%)
0.025

Bl %
019

Ml [}
Q.10

C (%)
.38

Mn (%]
122

5 (%)
0.037

P (%)
0.018

ASTM ATOG £.4 GE & AGTM F1554 GE (%) 0.51

Average Delormation Haight (IM] ; 0.057
Tensile / Yield Ralig @ 1.44

Tensile (PS1): §7028
Bend Tesat : Pass

Yield (P5I): &7356
Elongation in 8 {¥} = 141
Wiaight Parcent Wananca (%) : -4.30

Comments:
ASTM AS1SABIEM-18 Gr GYASTM ATIG/ATOEM- 16 Gr 60
Mupor-Seattle is IS0 S001-2015, 14001 and ABS cerified. Al manulaciuring processes of the steal materials in this product, induding melting,
have occurred within the United States. Mercury, in any farm has not baen used in the production ar fesling of this material. Meeta (FTA) Buy
American Ragquiremenie {49 G.F.R. part 661). This malerial i rée of HG contamination end ls AOHS compliant. Manulactured in the WS and
pomplias wilh he Buy American A, No weld repalr was performad. Parts maat the requirarents of the purchase order and hava bean produced
under tha Mucor Stael Seattle quality manual rev A5 dabed 1202017,

¢« Tensile ¢ Yield xile O (S0 % bua pad Gras 5 saS S 5 ) o 5Dle (358 i )
.Sl oadioala L& Yield s Tensile < ¢ geow Hhd Jasigl ¢ (55 &G lés samié « Elongation
A8 S 35 G 2l 55 7 ) 5 53 0 )5S Sl jaad 2 Heat # Qliped
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Table 1 - ASTM standard deformed reinforcing bar deformation requirements (ASTM A615-2009).

Bar Nominal Approx. Overall Nominal Deformation Requirements (in.)
Size Diameter (in.) | Diameter (in.) Perimeter (in.) | praximum Average | Minimum Average | Maximum Gap'
(dy) Rib Spacing (S,) Rib Height (h,)

#3 0.375 0.438 1.178 0.262 0.015 0.143
#4 0.500 0.563 1.571 0.350 0.020 0.191
#5 0.625 0.688 1.963 0.437 0.028 0.239
#6 0.750 0.875 2.356 0.525 0.038 0.286
#7 0.875 1.000 2.749 0.612 0.044 0.334
#3 1.000 1.125 3.142 0.700 0.050 0.383
#9 1.128 1.250 3.544 0.790 0.056 0.431
#10 1.270 1.438 3.990 0.889 0.064 0.487
#11 1.410 1.625 4.430 0.987 0.071 0.540
#14 1.693 1.875 5.320 1.185 0.085 0.648
#18 2257 2.500 7.090 1.580 0.102 0.864

Note (1): Maximum gap is defined as the chord of 12.5 % of the nominal perimeter. Refer to Figures 8 and 9 for additional information.
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